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ＰＡＲＴＳ ＲＥＭＡＲＫ ＩＮＤＥＸ 
 
How to read the marks and remarks used in this parts book. 
 
Section 1 : Explanation of Code Use In “MRK” Column 
   OO : Interchangeable between the new part and the old one. 
   XX : Not Interchangeable between new and old. 
   OX : New part is usable for the old machine but the old part is not usable for the new machine. 
   XO : The old part is usable for the new machine but the new part is not usable for the old machine. 
Note : In case of the lack of interchangeability between the new part and old part,a new part may be used by replacing 
      all other parts found in the assembly. In this case, refer to section 2 for instruction on identifying other parts invo- 
      lved in a new assembly. 
   AD : Newly established(added) 
   DC : Suspended(discontinued) 
   NC : Part number changed 
   QC : Quantity used has been changed 
   NS : Not supplied individually but supplied in an assembly or a group. 
   AS : Special part designed to allow interchangeability between new and old part. 
   CR : Correction 
 
Section 2 : Items Found In “Remark” Column 
 Serial Numbers － Where indicated, this indicates a serisl number range (inclusive) where a particular part is used. 
 Model Number  － Where indicated, this shows that the corresponding part is utilized only with this specific model 
                    number or model number variant. 
# or＊ : All parts with the same number following # or＊ belong to the same assembly. this part cannot be interchanged 
       individually with any other assemblies to replace an old part (indicated by #), with a new part(indicated by＊), 
       then all other parts of that assembly must be replaced with new ones. 
Note : If more than one of the same reference number is listed, the last one listed indicates newest(or latest)part available. 
 
Section 3: Example 
 

REF  NO. PART  NO. PART  NAME Q’TY MRK REMARKS 
  457(1)  5122-09230 Hinge Metal, Upper/24g   1   -1070 #3 (5) 
  457(2)  5072-09420 Hinge Metal, Upper M16   1 OX(3)  U1071-(6)＊3(7) 

(1) Old part 
(2) New part 
(3) New part usable with old machine, but old part not usable with new machine (reference section 1). 
(4) Old part number is used through this machine serial number. 
(5) Old part, used in an assembly with other parts marked with #3. To use this part on a new machine, all other parts 
   in this assembly must be replaced with old ones. 
(6) New part put into use starting with this serial number and is still current. 
(7) New part used in an assembly with other parts marked＊3, to use this part as a replacement for an old part, all 
   other＊3 marked parts must be changed at the same time. 
 
Section 4: Items Found In “MK2” Column 
 (only for suspended products) 
   ! OO (“OO” is shown in figure) : The part shown in lower line is supplied. 
   ! SD : Not available due to termination of production. 
   ! NS : Not supplied individually, but supplied in an assembly or a group. 
   ! PD : Supplied as unit product. 
    SS : Not available after stock run out. 
 
    (The contents of this parts catalog are subject to change without notice.) 
 



REMARKS

Ref No. PART No.  Q’TY MRK REMARKS 
1 1111-11111    
1 1111-22222 
2 2222-22222 
2 2222-33333 
3 3333-33333 

Ref No.

1111-11111 1111-22222

2222-22222 2222-33333

3333-33333

-1150 1151- 2222-22222 1150
2222-33333

3333-33333 1151
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MTR-40H 2018/2/26

CRANK & ENGINE ／クランクケース＆エンジン ** 3OD **

REF NO. PART NO. PART NAME 部 品 名 称 Q'TY MRK MK2 REMARKS

1 3051-17260 CRANK CASE /MTR-40HS クランクケース／ＭＴＲ－４０ＨＳ 1

2 9594-09790 SOCKET HEAD SCREW 8X50 六角穴付止メネジ　８×５０（８．８） 4

3 0229-10300 FLANGE NUT M8(7.5H) フランジナット　Ｍ８セレ無（高７．５） 4

4 3510-10050 GREASE FITTING A-MT6X1 グリスニップル　Ａ‐ＭＴ６ｘ１ 1

5 9590-10320 GREASE FITTING B-MT6X1 グリスニップル　Ｂ－ＭＴ６ｘ１ 1 SX

7 3053-43780 CRANK GEAR / MTR-40HS クランクギヤ／ＭＴＲ－４０ＨＳ 1

8 0410-06305 BEARING 6305Z ベアリング　６３０５Ｚ 1

9 0410-06203 BEARING 6203Z ベアリング　６２０３Ｚ 1 SX

10 9524-01450 WASHER 8.5X22X3 ワッシャー　８．５ｘ２２ｘ３ 1

11 -1 0012-20825 BOLT 8X25 T ボルト　８ｘ２５　Ｔ 1

11 -2 0302-08200 SW M8 ＳＷ　Ｍ８ 1

13 3624-55660 BEARING COVER /MT-55 ベアリングカバー／ＭＴ－５５ 1

14 0501-00350 O-RING G-35 Ｏ‐リング　Ｇ‐３５ 1

15 0022-00620 BOLT 6X20 SW ボルト　６×２０　ＳＷ付 2

17 3053-33090 CONNECTING ROD  /MTR-35 コネクチングロッド　　　　／ＭＴＲ－３５ 1

18 0420-06304 BEARING 6304ZZ ベアリング　６３０４ＺＺ 1

19 0801-00520 STOP RING R-52 ストップリング　Ｒ‐５２ 1

20 9524-00130 WASHER 9304 ワッシャー　９×３０×４．５ 1

21 -1 0012-20825 BOLT 8X25 T ボルト　８ｘ２５　Ｔ 1

21 -2 0302-08200 SW M8 ＳＷ　Ｍ８ 1

23 3030-10084 PINION  /MT-50V,52FW,55 ピニオン　／ＭＴ－５２ＦＷ、５５ 1

24 0420-06007 BEARING 6007ZZ ベアリング　６００７ＺＺ 2

25 3514-37750 SPACER 35.4-42.7-11/MT50V Ｂスペーサ３５．４－４２．７－１１ 1

26 0802-00350 STOP RING S-35 ストップリング　Ｓ‐３５ 1

27 3514-21900 SPACER, CLUTCH DRUM/50 スペーサー，クラッチドラム／５０ 1

28 0605-04010 OIL SEAL VB-40525 オイルシール　ＶＢ‐４０５２５ 1

29 0503-00900 O-RING S-90 Ｏ‐リング　Ｓ‐９０ 1

31 3614-63840 CLUTCH AY/CE120T クラッチＡＹ／ＣＥ１２０Ｔ／ＭＴ，ＮＥＷ 1

32 005-32042-01 WOODRUFF KEY ウッドラフキー　／ＥＣ０８Ｇ 1

33 3010-10210 LOCK WASHER, CLUTCH ロックワッシャー，クラッチ 1

34 94002-120000S NUT M12 ナットＭ１２　＊５－５－２ 1

36 3623-41610 PACKING,FRONT COVER/MT-55 パッキン（フロントカバー）／ＭＴ－５５ 1

37 0022-00620 BOLT 6X20 SW ボルト　６×２０　ＳＷ付 9

38 3629-10060 THROTTLE LEVER AY /MT-55 調速レバー　ＡＹ／ＭＴ－５５，６０ＦＳ 1

39 3623-41550 THROTTLE BODY /MT-55 スロットルボディー／ＭＴ－５５ 1

40 3629-10090 THROTTLE,GEAR CP,W/BOLT スロットルギャ　ＣＰ　ボルト付／ＭＴ５５ 1

42 3624-55620 SLIDER /MT-55 スライダー／ＭＴ－５５ 1

43 3624-55630 THROTTLE LEVER /MT-55 スロットルレバー／ＭＴ－５５ 1

44 0501-00450 O-RING G-45 Ｏ‐リング　Ｇ‐４５ 1

45 0502-00100 O-RING P-10 Ｏ‐リング　Ｐ‐１０ 1

46 0311-10160 PW M10 ＰＷ　Ｍ１０ 4

47 0322-10220 CONICAL SPRING WASHER M10 皿バネＭ１０／１０．２×２０×１．１ 1

48 0962-06006 SOCKET HEAD SCREW 6X6 穴付トメネ　６×６　平先 1

49 0221-31008 CAP NUT M10 フクロナット　Ｍ１０ 1

50 0204-10060 NUT M10, H=6 ナット　Ｍ１０，薄型 1

51 0962-08020 SOCKET HEAD SCREW 8X20 六角穴付止ネ　８Ｘ２０　Ｔ　平先 1

52 0204-08050 NUT M8, H=5 ナット　Ｍ８，薄型 2

53 9561-00077 THROTTLE WIRE 690 /40H 調速ワイヤー　６９０－８２０／４０Ｈ 1

54 0204-06040 NUT M6, H=4.2 ナット　Ｍ６，薄型 2

55 0012-20620 BOLT 6X20 T ボルト　６ｘ２０　Ｔ 2
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MTR-40H 2018/2/26

CRANK & ENGINE ／クランクケース＆エンジン ** 3OD **

REF NO. PART NO. PART NAME 部 品 名 称 Q'TY MRK MK2 REMARKS

56 0311-06100 PW M6 ＰＷ　Ｍ６ 2

57 0302-06150 SW M6 ＳＷ　Ｍ６ 2

58 0221-30605 CAP NUT M6 フクロナット　Ｍ６ 2

60 9590-06120 CLIP (TCP2-10509B) クリップ／ＴＣＰ２－１０５０９Ｂ 1

61 3563-54880 OIL GAUGE PROTECTOR/MT55 オイルゲージプロテクタ／ＭＴ５５／ＧＸ 1

62 3563-54870 LINK PROTECTOR/MT55/GX リンクプロテクター／ＭＴ－５５／ＧＸ 1

63 -1 0012-20820 BOLT 8X20 T ボルト　８ｘ２０　Ｔ 4

63 -2 0302-08200 SW M8 ＳＷ　Ｍ８ 4

63 -3 0311-08160 PW M8 ＰＷ　Ｍ８ 4

64 -1 0012-20825 BOLT 8X25 T ボルト　８ｘ２５　Ｔ 4

64 -2 0302-08200 SW M8 ＳＷ　Ｍ８ 4

64 -3 0311-08160 PW M8 ＰＷ　Ｍ８ 4

66 3621-16871 AIR CLEANER AY/MT-55,50WT エアークリーナー組立／ＭＴ－５５、６５Ｈ 1

66 -1 3620-30011 COVER CP,AIR CLEANER/MT55 カバーＣＰ、クリーナー／ＭＴ５５、６５Ｈ 1

66 -2 3620-30040 GRIP BOLT CP,AIR CLERNER グリップボルトＣＰ、クリーナ／ＭＴ６５Ｈ 1

66 -3 3620-30020 PACKING,AIR CLEANER/MT-55 パッキン、クリーナ／ＭＴ－５５、６５Ｈ 1

66 -4 3620-30030 ELEMENT CP,AIR CLCANER/MT エレメントＣＰクリーナ／ＭＴ５５、６５Ｈ 1

67 0311-08160 PW M8 ＰＷ　Ｍ８ 1

68 0503-00070 O-RING S-7 Ｏ－リング　Ｓ－７ 1

69 3533-42400 INTAKE PIPE/MT-65H,62HS インテークパイプ／ＭＴ－６５Ｈ，６２ＨＳ 1

70 5070-10110 CLAMP TC-200 ケーブルクランプ　ＴＹ１７５－５０Ｘ 2

81 3070-10100 FRONT COVER/40H フロントカバー／ＭＴＲ－４０ 1 JPN/EXP

81 3070-10110 FRONT COVER/MQ/40H フロントカバー／ＭＱ／ＭＴＲ－４０ 1 MQ

91 9122-10027 ENGINE AY GX100TKRB2 エンジンＡＹ，ＧＸ１００／５５Ｈ／ＤＯＭ 1 JPN

91 9122-10028 ENGINE AY/GX100RTKRB6 エンジンＡＹ，ＧＸ１００Ｒ／Ｆ／海外ＭＴ 1 EXP
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MTR-40H 2018/2/26

TANK & HANDLE ／タンク＆ハンドル関係 ** 3OE **

REF NO. PART NO. PART NAME 部 品 名 称 Q'TY MRK MK2 REMARKS

1 3513-19900 SHOCK ABSORBER 防振ゴム　（６９°）　／ＭＴ－６８ 2 SX

2 -1 0015-21020 SOCKET HEAD BOLT 10X20 T 六角穴付ボルト　１０ｘ２０　Ｔ 4

2 -2 0331-21009 TOOTHED LOCK WASHER B M10 外歯座金　Ｍ１０ 4

3 0022-11020 BOLT 10X20 H,SW ボルト　１０ｘ２０　Ｈ，ＳＷ付 4

4 9390-10210 STOPPER RUBBER EH1002 ストッパーゴム・ＥＨ１００２ 1

5 0302-08200 SW M8 ＳＷ　Ｍ８ 1

6 0203-08060 NUT M8 ナット　Ｍ８ 1

10 3514-37785 HOLDER, COCK  /MT コックホルダー　　　　　　／ＭＴ 1

11 9544-06020 PACKING, FUEL TANK/MT,MTR パッキン、コックホルダー　／ＭＴ，ＭＴＲ 1

12 9543-00720 FUEL COCK AY /CVL-08 燃料コックＡＹ／ＣＶＬ－０８ 1

13 9544-06010 STRAINER (#110) ストレーナー（＃１１０） 1

14 0012-20830 BOLT 8X30 T ボルト　８ｘ３０　Ｔ 2

15 0302-08200 SW M8 ＳＷ　Ｍ８ 2

16 0227-10809 NYLON NUT M8 ナイロンナット　Ｍ８ 2

17 9524-01450 WASHER 8.5X22X3 ワッシャー　８．５ｘ２２ｘ３ 2

21 9544-07840 STRAINER  (#80) ストレーナー，♯８０ 1 !954JPN

31 3071-22240 HANDLE/MTR-40H ハンドル／ＭＴＲ－４０Ｈ 1

36 3619-10021 TANK CAP CP (ORANGE)/FW タンクキャップＣＰ橙／混合，ガソリン共通 1

36 -1 3534-49010 STRAP, OIL TANK  /MT-HS ストラップ、　オイルタンク／ＭＴ－ＨＳ 1

36 -2 3624-58350 SUB CAP (BLACK)/PE/MT サブキャップ，黒／ＰＥ／ＭＴタンクキャプ 1

40 3059-10032 FUEL TANK AY/54F/EXP,JP 燃料タンクＡＹ，２Ｌ（和、英）橙ＣＡＰ付 1 JPN

40 3059-10037 FUEL TANK AY/2L EVP/MQ タンクＡＹ２Ｌ／ＥＶＰ，Ｆ-ＣＡＰ付 1 MQ

41 3621-16893 F,TANK 2L(GRAY) D/E 燃料タンク，グレー２Ｌ／和英共通 1 JPN/EXP

41 3632-18261 FUEL TANK 2L/EVAPO/MT 燃料タンク　２Ｌ／ＥＶＡＰＯ／ＭＴ 1 MQ

51 9590-26401 FUEL HOSE /80L 燃料ホース　φ４．５×φ９×８０Ｌ 1 !!95JPN

51 9590-26103 FUEL HOSE 5.5X11.5X80 燃料ホース　Φ５．５Ｘ１１．５Ｘ８０Ｌ 1 !914EXP/MQ

52 16910-GB2-005 FUEL FILTER CP/G100KRB フィルター／Ｇ１００ＫＲＢ　燃料中間用 1 SX JPN

52 16910-GB2-005 FUEL FILTER CP/G100KRB フィルター／Ｇ１００ＫＲＢ　燃料中間用 1 SX EXP/MQ

53 9590-26402 FUEL HOSE /210L 燃料ホース　φ４．５×φ９×２１０Ｌ 1 !950JPN

53 950014500150M FUEL HOSE (1M) フューエルホース（Ｍ販売）φ４．５Ｘφ９ 1  EXP/MQ

54 95002-4085008 CLAMP, TUBE チューブクランプ　＊５－５－２ 3  JPN

54 95002-4085008 CLAMP, TUBE チューブクランプ　＊５－５－２ 4  EXP/MQ

55 9544-07060 HOSE BAND 9 ホースバンド　φ９ 1 !!95JPN
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MTR-40H 2018/3/2

SPRING & GUIDE CYLINDER／スプリングシリンダー＆ガイドシリンダー ** 3OF **

REF NO. PART NO. PART NAME 部 品 名 称 Q'TY MRK MK2 REMARKS

1 3054-64130 PISTON PIN P-TYPE/MTR-40F ピストンピン／ＭＴＲ－４０Ｆ／プラグ型 1

2 3684-59920 PLUG,PISTON PIN / MTX-60 ピストンピンプラグ／ＭＴＸ－６０／Φ１２ 2 SX

3 3053-37982 PISTON ROD(M14/MTR-35 ピストンロッド（Ｍ１４／ＭＴＲ３５Ｓ溝無 1

4 3054-51550 PISTON END(M14) /MTR-35 ピストンエンド（Ｍ１４）　／ＭＴＲ－３５ 1

6 3054-46400 STOPPER, UPPER  /MTR-35 ストッパー　（上）　　　　／ＭＴＲ－３５ 1

7 3054-46410 CYLINDER CAP  /MTR-35 シリンダーキャップ　　　　／ＭＴＲ－３５ 1

8 3054-46420 MAIN SPRING  /MTR-35 メインスプリング　　　　　／ＭＴＲ－３５ 2

9 3072-19790 SPRING CYLINDER/MTR/GX スプリングシリンダー／ＭＴＲ（ＧＸ） 1

11 3051-12730 GUIDE CYLINDER  /MTR-35 ガイドシリンダー　　　　　／ＭＴＲ－３５ 1

12 0651-05010 DUST SEAL DKI-5367811 ダストシール　ＤＫＩ－５３６７８１１ 1

13 0805-10680 STOP RING TH-R-68 ストップリング　ＴＨ－Ｒ－６８ 1

14 3510-10050 GREASE FITTING A-MT6X1 グリスニップル　Ａ‐ＭＴ６ｘ１ 2

15 3054-46430 STOPPER  /MTR-35 ストッパー　　　　　　　　／ＭＴＲ－３５ 1

16 -1 0012-20815 BOLT 8X15 T ボルト　８ｘ１５　Ｔ 4

16 -2 0302-08200 SW M8 ＳＷ　Ｍ８ 4

18 3054-46440 GRIP  /MTR-35 グリップ　　　　　　　　　／ＭＴＲ－３５ 1

19 0015-20815 SOCKET HEAD BOLT 8X15 T 六角穴付ボルト　８ｘ１５　Ｔ 2

21 3054-46450 DUST SLEEVE  /MTR-35 ダストスリーブ　　　　　　／ＭＴＲ－３５ 1

22 3054-46460 SLEEVE BAND  /MTR-35 スリーブバンド　　　　　　／ＭＴＲ－３５ 1

23 0012-20835 BOLT 8X35 T ボルト　８ｘ３５　Ｔ 1

24 0203-08060 NUT M8 ナット　Ｍ８ 1

26 0501-00800 O-RING G-80 Ｏ‐リング　Ｇ‐８０ 1

27 -1 0012-21025 BOLT 10X25 T ボルト　１０ｘ２５　Ｔ 4

27 -2 0302-10250 SW M10 ＳＷ　Ｍ１０ 4
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MTR-40H 2018/2/26

FOOT ／フート関係 ** 3OG **

REF NO. PART NO. PART NAME 部 品 名 称 Q'TY MRK MK2 REMARKS

A 3059-10050 FOOT ASSY 150B/MTR-40F フートＡＹ／１５０Ｂ／４０Ｆ四角根タイプ 1

1 0091-10033 BOLT,SQUARE NECK 10X50 四角根皿ボルト（Ｍ１０×５０） 2

2 0227-11012 NYLON NUT M10 ナイロンナット　Ｍ１０ 2

3 0302-10250 SW M10 ＳＷ　Ｍ１０ 2

4 0091-10034 BOLT,SQUARE NECK 12X65 四角根皿ボルト（Ｍ１２×６５） 4

5 0227-11214 NYLON NUT M12 ナイロンナット　Ｍ１２ 4

6 0302-12300 SW M12 ＳＷ　Ｍ１２ 4

11 3064-61630 FOOT COVER 140/MTR-40F フートカバー（１４０）／ＭＴＲ－４０Ｆ 1
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FOOT（OPTION)／フート関係（オプション） ** 3OH **

REF NO. PART NO. PART NAME 部 品 名 称 Q'TY MRK MK2 REMARKS

A 3059-10070 FOOT ASSY 100B/MTR-40F フートＡＹ／１００Ｂ／４０Ｆ四角根タイプ 1

B 3059-10060 FOOT ASSY 200B/MTR-40F フートＡＹ／２００Ｂ／４０Ｆ四角根タイプ 1

1 0091-10033 BOLT,SQUARE NECK 10X50 四角根皿ボルト（Ｍ１０×５０） 2

2 0227-11012 NYLON NUT M10 ナイロンナット　Ｍ１０ 2

3 0302-10250 SW M10 ＳＷ　Ｍ１０ 2

4 0091-10034 BOLT,SQUARE NECK 12X65 四角根皿ボルト（Ｍ１２×６５） 4

5 0227-11214 NYLON NUT M12 ナイロンナット　Ｍ１２ 4

6 0302-12300 SW M12 ＳＷ　Ｍ１２ 4

11 3064-61620 FOOT COVER 96B/MTR-40F フートカバー（９６）／ＭＴＲ－４０Ｆ 1

11 3064-61630 FOOT COVER 140/MTR-40F フートカバー（１４０）／ＭＴＲ－４０Ｆ 1
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NAME PLATES / 銘板関係
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DECAL & NAME PLATE／銘板関係 ** 3OI **

REF NO. PART NO. PART NAME 部 品 名 称 Q'TY MRK MK2 REMARKS

1 9201-01200 DECAL,GREASE 銘板　グリース　　和英共通 3

2 9202-09610 DECAL,CLEANING ELEMENT 銘板、プレクリーナー取扱 1

3 9202-09570 DECAL,E/G R.P.M 3800-4100 銘板、Ｅ／Ｇ回転数規制　４１００ｒｐｍ 1

4 9202-10870 DECAL,COUTION/CONBI PL4 銘板、ＰＬ４種組合せ 1

5 9209-00100 DECAL,SET/MT,MTX/EXP,EU 銘板セット／ＭＴ－ＭＴＸ／ＥＸＰ，ＥＵ 1

6 9202-06910 DECAL,DOWN TOWARD(RAMMER) 銘板、横倒し向き（ランマー用）英文 1 SX EXP

7 9202-11000 DECAL,CAUT. 4CYCLE&GREASE 銘板，取扱注意４サイクル，グリース／英文 1 EXP

8 9202-11690 DECAL,LEVER OPERATION 銘板，レバー操作／和英共通／ＭＴ－６５Ｈ 1 EXP

9 9202-10170 DECAL,GASOLINE ONLY 銘板、ガソリンオンリー／ＭＱ／ＭＴ６５Ｈ 1 EXP

10 9202-10160 DECAL,SERVICE MONTHLY 銘板、クリーナー取扱／エンジン／ＭＱ 1 MQ

11 9202-10180 DECAL,CHECK DAILY(FILTER) 銘板、プレフィルター取扱／ＭＱ／６５Ｈ 1 MQ

12 9202-14100 DECAL ,E/G FIRE WARNING 銘板，エンジン火災警告ラベル／ＭＱ 1 MQ

13 9202-16780 DECAL, EPA/EVAP COMPLIANT 銘板、ＥＰＡ／ＥＶＡＰ規制適合ラベルＭＱ 1 MQ

14 9201-13320 PLATE,SERIAL NO.MTR-40H/JP 銘板，製番／ＭＴＲ－４０Ｈ／国内／ＣＥ無 1 JPN

15 9202-21590 PLATE,SER.NO./MTR-40H/5CE 銘板，製番／ＭＴＲ－４０Ｈ／五ヶ国／ＣＥ 1 EXP

16 9202-20780 PLATE,SERIAL NO.MTR-40HS 銘板，製番／ＭＴＲ４０ＨＦ（ＭＱ） 1 MQ

17 9202-21550 PLATE,SER.NO./MTR-40H/EXP 銘板，製番／ＭＴＲ－４０Ｈ／五ヶ国ＣＥ無 1 CHINA

21 9201-08630 DECAL, CAUTION(JAPANESE) 銘板、横倒し時注意（矢指） 1 JPN

22 9201-10361 DECAL,CAUT. GREASE/JP 銘板，取扱注意４サイクル，グリース／和文 1 JPN

23 9201-09980 DECAL,LEVER OPERATION 銘板、レバー操作／ＭＴ５５　ＭＶＨＲ６０ 1 !920JPN

24 9201-09970 DECA,OIL/FLUID LEVELS 銘板、オイル・燃料点検／ＭＴ５５／９９７ 1 JPN

25 9201-09520 DECAL, ENGINE SET R.P.M 銘板、エンジンセット回転数調整注意　和文 1 JPN

31 9202-10550 DECAL, IMER-MARK / MT ランマー用ＩＭＥＲ銘板 1 IMER

32 9202-17240 DECAL, IMER,3ANS GARANTIE 銘板／イメール社向け３年保証 1 IMER

41 9202-10310 DECAL,EC NOISE REQ.LWA107 銘板、ＥＣ騒音ＬＷＡ１０７ 1 EXP

51 9202-20410 DECAL,EXHAUST GAS/CHN/55 銘板、中国排気ガス２次規制識別番号／５５ 1 CHINA
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Parchem Construction Supplies Pty Ltd

1956 Dandenong Road, Clayton VIC 3168, Australia
Phone: 1300 353 986
flextool.com.au
ABN 80 069 961 968

This manual summarises our best knowledge of the product based on the information available at the time of publication. You should read this manual carefully and 
consider the information in the context of how the product will be used. Our responsibility for products sold is subject to our standard terms and conditions of sale.

DISCLAIMER:

Any advice, recommendation, information, assistance or service provided by us in this manual is given in good faith and is believed by us to be appropriate and reliable. 
However, any advice, recommendation, information, assistance or service provided by us is provided without liability or responsibility PROVIDED THAT the foregoing shall 
not exclude, limit, restrict or modify the right entitlements and remedies conferred upon any person or the liabilities imposed upon us by any condition or warranty implied 
by Commonwealth, State or Territory Act or ordinance void or prohibiting such exclusion limitation or modification. The product can be expected to perform as indicated 
in this manual so long as operation and operational procedures of the individual products are followed as recommended in this manual.

Design and technical specifications may be subject to changes.

© This publication is copyright. All rights are reserved. Flextool is a registered trade mark of Parchem Construction Supplies Pty Ltd. Mikasa is a registered trade mark 
of Mikasa Sangyo Co. Ltd, used under licence.

FOR MORE INFORMATION  
CONTACT US ON 1300 353 986 OR VISIT flextool.com.au EXCLUSIVE TO
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